
 
ANALYSIS OF THE SECTION 301(h) MODIFICATION OF SECONDARY TREATMENT  
2017 RENEWAL APPLICATION FOR THE  
PONCE REGIONAL WASTEWATER TREATMENT PLANT 
NPDES PERMIT NO. PR0021563                                                  SEPTEMBER 2018  
 

 

 

 

 

 

 

 

 
U.S. Environmental Protection Agency, 
Region 2 Clean Water Division, Clean 
Water Regulatory Branch, New York, New 
York.   

 

    

  

 

 

 

 

 

 

 

 



2 
 

 

 

Contents 

I. INTRODUCTION ................................................................................................................................... 1 
II.    DECISION CRITERIA ........................................................................................................................... 1 
III. DESCRIPTION OF THE FACILITY ................................................................................................. 3 
IV. DESCRIPTION OF THE RECEIVING WATER ............................................................................... 4 
V. COMPLIANCE WITH STATUTORY AND REGULATORY CRITERIA .......................................... 4 

1. Attainment of water quality standards related to BOD5 and TSS ........................................................ 5 
a. Dissolved Oxygen ............................................................................................................................ 6 
b. Color .................................................................................................................................................... 7 
C. Turbidity ............................................................................................................................................. 8 
d. TSS ................................................................................................................................................... 8 
e. Temperature ..................................................................................................................................... 8 
f. pH ..................................................................................................................................................... 9 

2. Attainment of other water quality standards and impact of discharge on public water supplies; 
shellfish, fish and wildlife; and recreation .................................................................................................. 9 

a. Parameter-specific analysis .............................................................................................................. 9 
b. Impact of discharge on public water supplies ................................................................................ 11 
c. Biological impact of discharge ....................................................................................................... 11 
d. Absence of extreme adverse impacts within the ZID .................................................................... 13 
g. Impact of discharge on recreational activities ................................................................................ 14 
h. Stressed waters ............................................................................................................................... 14 

3. Establishment of a monitoring program ............................................................................................ 14 
4. Effect of discharge on other point and nonpoint sources ................................................................... 15 
5. Establishment of an urban area pretreatment program ...................................................................... 15 

a. Establishment of local limits .......................................................................................................... 15 
b. Compliance and Enforcement of Local Limits .................................................................................. 16 

6. Implementation of a Toxics Control Program ................................................................................... 16 
a. Chemical Analysis ............................................................................................................................. 16 
7. Establishment of an nonindustrial source control program ................................................................... 17 
8. Increase in effluent volume or amount of pollutants discharged .......................................................... 17 
9. Minimum level of treatment .................................................................................................................. 18 

VI. COMPLIANCE WITH APPLICABLE PROVISIONS OF COMMONWEALTH, LOCAL, OR 
OTHER FEDERAL LAW OR EXECUTIVE ORDERS ............................................................................. 18 



3 
 

1. Coastal Zone Management Act .......................................................................................................... 18 
2. Marine Protection, Research and Sanctuaries Act ............................................................................. 18 
3. Endangered Species Act .................................................................................................................... 19 
4. Other Federal, Commonwealth, and Local Laws and Executive Orders ........................................... 19 

VII. COMMONWEALTH CONCURRENCE OF SECTION 301(h) MODIFICATION ....................... 20 
VIII. SUMMARY OF FINDINGS ............................................................................................................. 20 
IX. RECOMMENDATION ..................................................................................................................... 21 
X. BIBLIOGRAPHY ................................................................................................................................. 22 
 



 

1 
 

I. INTRODUCTION 

The Ponce Regional Wastewater Treatment Plant (RWWTP) is an advanced primary treatment facility 
that serves the municipalities of Ponce, Juana Diaz, and portions of Villalba; it is owned and operated 
by the Puerto Rico Aqueduct and Sewer Authority (PRASA). Treatment processes at the plant include 
screening, grit removal, sedimentation (including polymer addition to promote increased settling), 
chlorination, anaerobic sludge digestion, and sludge dewatering on drying beds. The plant disinfects 
effluent with chlorine before discharging it into the Caribbean Sea approximately 18,800 feet (ft) 
(5,724 meters [m]) offshore at depths of approximately 359 ft (109 m) to 411 ft (125 m) through a high 
rate diffuser.  

The outfall was designed and sited to maximize dilution and minimize impact on the marine 
environment and recreational activities. The current National Pollutant Discharge Elimination System 
(NPDES) permit flow limitations are based on a maximum daily flow of 27 million gallons per day 
(mgd). Sludge from the Ponce RWWTP is dewatered and disposed of in a manner approved by the 
Puerto Rico Environmental Quality Board (EQB) and the U.S. Environmental Protection Agency 
(EPA).   

Ponce RWWTP operations are authorized under a Water Quality Certificate (WQC) issued by EQB 
and under an NPDES permit issued by EPA. The NPDES permit includes a waiver of secondary 
treatment requirements for biochemical oxygen demand (BOD) and total suspended solids (TSS), 
which is allowed by Section 301(h) of the Clean Water Act (the “Act”). The waiver was granted by 
EPA following extensive agency evaluations of treatment performance and years of ongoing 
oceanographic monitoring records that continue to document that effluent discharge to the ocean has 
had no negative impacts on the receiving waters. Provisions detailing the conditions under which 
RWWTP operations must be conducted are compiled in the current NPDES permit (No. PR0021563); 
the effective date of the permit is November 1, 2006. RWWTP operations under these conditions are 
authorized through October 31, 2011. PRASA timely filed an NPDES permit renewal application with 
EPA on March 31, 2011, and a request for a WQC with EQB on May 3, 2011.  In July 2017, PRASA 
submitted an updated application that modified dilution estimates and the mixing zone size based on 
more recent receiving water data and modeling. On August 17, 2017 EQB issued a WQC and mixing 
zone approval at 138:1. This document presents the EPA’s findings, conclusions, and recommendations 
as to whether the modified discharge will comply with the criteria set forth in section 301(h) of the 
CWA, as implemented by regulations contained in 40 CFR Part 125, Subpart G, and PRWQS 
Regulations, as amended (Regulation Number 7837).  

 

II. DECISION CRITERIA  

Under section 301(b)(1)(B) of the CWA, POTWs in existence on July 1, l977, were required to meet a 
minimum level of effluent quality attainable by secondary treatment in terms of TSS, BOD5, and pH. 
The minimum level was promulgated as a national uniform effluent standard and is established as 
technology-based effluent limitations in permits for POTWs issued under section 402 of the CWA. 
POTWs were required to be in compliance with these limitations, in most circumstances, by July 1, 
1977.  

 



 

2 
 

Congress subsequently amended the CWA, adding section 301(h), which authorized the EPA 
Administrator, with State1 concurrence, to issue permits which modify the secondary treatment 
requirements of the Act. P.L. 95-217, 91 Stat. 1566, as amended by P.L. 97-117, 95 Stat. 1623; and 
section 303 of the Water Quality Act (WQA) of 1987. Section 301(h) provides that:   

 
The Administrator, with the concurrence of the State, may issue a permit under [section 402 of the 
CWA] which modifies the requirements of subsection (b)(l)(B) of this section with respect to the 
discharge of any pollutant from a publicly owned treatment works into marine waters, if the applicant 
demonstrates to the satisfaction of the Administrator that: 
(l) there is an applicable water quality standard specific to the pollutant for which the modification is 
requested, which has been identified under [section 304(a)(6) of the CWA]; 
(2) the discharge of pollutants in accordance with such modified requirements will not interfere, alone 
or in combination with pollutants from other sources, with the attainment or maintenance of that water 
quality which assures protection of public water supplies and the protection and propagation of a 
balanced, indigenous population of shellfish, fish and wildlife, and allows recreational activities, in and 
on the water; 
(3) the applicant has established a system for monitoring the impact of such discharge on a 
representative sample of aquatic biota, to the extent practicable, and the scope of such monitoring is 
limited to include only those scientific investigations which are necessary to study the effects of the 
proposed discharge; 
(4) such modified requirements will not result in any additional requirements on any other point or 
nonpoint source; 
(5) all applicable pretreatment requirements for sources introducing waste into such treatment works 
will be enforced; 
(6) in the case of any treatment works serving a population of 50,000 or more, with respect to any toxic 
pollutant introduced into such works by an industrial discharger for which pollutant there is no applicable 
pretreatment requirement in effect, sources introducing waste into such works are in compliance with all 
applicable pretreatment requirements, the applicant will enforce such requirements, and the applicant has 
in effect a pretreatment program which, in combination with the treatment of discharges from such works, 
removes the same amount of such pollutant as would be removed if such works were to apply secondary 
treatment to discharges and if such works had no pretreatment program with respect to such pollutant; 
(7) to the extent practicable, the applicant has established a schedule of activities designed to eliminate 